MERCRUISER [7.4L MPI MIE (L29) GEM. V] G 454 Y-8 1933-2000)

Serial Mbr Range: OLO02006 THRU OLE74E13 ()

15
A
"

< TRAMSMISSION AMD RELATED PARTS (BORG WARMER 72) b w
Ref |Clazs|Part Description Qt Comment Footnote
2 10 BO179|SCREW [F/A16-14% 3-1/2 M) f

3 13 32993 | LOCKAWASHER [FAEIN ) g

4 ar 82031 |SWwITCH-TEMPERATURE 1

5 32 205478 1|HOSE-QIL [19-1/21M.) 1

A 22 88517 |ADAPTOR 1

7 32 47516 B|HOSE-OIL (301M.] 1

a2 22 47629 |ELB O [SODEG.) 1

9 734764 1| FLANGE ASSEMBELY [51IM.)  |OPT 5
3 734764 2| FLAMGE ASSEMELY [5+1-1/8 IM|OPT 5
| 734764 3| FLAMGE ASSERMBLY [5+ 1-144 IN|OPT 5
| 734764 4| FLAMGE ASSEMBLY [5+ 1-348 IN|OPT A
9 734764 5| FLANGE ASSEMBLY [5+ 1-1/2 IM|OPT 5
9 734764 B FLANGE ASSEMBLY [5% 1-3/4 IM|OPT 5
3 74764 7 FLAMGE ASSEMELY (5% 2IM.)  |OPT 5
10 10 BO171| SCREW [3/8-16% 1-1/4 1M ) 2

10 10 BO1ES| SCREW [3/8-16 3/4 1N 2

11 10 205159 SCREW [F/1B-20x1-1/2IM) |4

12 13 32993 LOCKMWAASHER [FAEIM.) !

13 11 22024 WUT [7A16-20] 4

14 16 S74TTA S|STUD KIT 1

15 183514 1| BRACKET ASSEMBLY 1

16 16 9F47TA 3] STUDKIT 1

17 10 B4615|SCREW [1/4-20 % 5/81M.) 2

18 13 26992 | LOCKWASHER 124 1M.) 2

19 43325 | LEWER-SHIFT 1

20 12 20722 '"WASHER 1

21 13 26993 | LOCKMWASHER [BAEIN.) 1

22 11 22053 MUT [5/16-24) 1

23 47613 5WITCH-NEUTRAL SAFETY 1

24 B07996T | COOLER-TRAMSMISSION OIL 1

25 8055464 2| BRACKET-TRANSKISSION OIL Cif 1

26 Fr223 3| PaD 1

27 54 815504232 | CLAMP 1

28 10 ATE1Z | SCREW [3/8-16 X 1-1/41M.] 1

29 13 35048 | LOCKAWASHER [3/8 1N 1




